CERTIFIED MATERIAL TEST REPORT

FOR DIN976-A4-70 THREAD RODS
EN 10204-3.1
COMPANY : JIAXING EXCELLENT FASTENER CO LTD DATE: 2023.11.13
ADD:NORTH OF WUMU BRIDGE,GUANTANG,QINSHAN,
HAIYAN,ZHEJIANG,CHINA MFG LOT NUMBER: E2339SS0009
CUSTOMER:Onninen AS
PO NUMBER: 4501090666

SAMPLING PLAN : ACC.TO ISO 3269-2000
SIZE: M10X2000 PASSIVATION QTY: 100 PCS PART NO: CI1Z828

HEADMARKS: NO MARKING

STEEL PROPERTIES:
STEEL GRADE: SS316 HEAT NUMBER: S230604AA22-B4
CHEMISTRY SPEC:  [C % Si% |[Mn% [P% S % Ni % Mo %

TEST: 0.028 0.93 0.37 0.034 0.002 10.04 2.06
DIMENSIONAL INSPECTIONS SPECIFICATION:DIN976

CHARACTERISTICS SPECIFIED ACTUAL RESULT ACC.  REI.
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APPEARANCE 1S06157-1 PASSED 100 0
THREAD ISO 965/2-6g PASSED 32 0
MAJOR DIA. 9.73-9.96 9.80-9.85 0

GO NOGO 6g/6g PASSED 0
LENGTH 1992.5-2007.5 1999-2000 0
MECHANICAL PROPERTIES: SPECIFICATION: ISO3506-1:2020
CHARACTERISTICS TEST METHOD SPECIFIED ACTUALRESULT  ACC.  REJ
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TENSILE STRENGTH: SO 3506-1-2009 Min 700 Mpa 770-784 4 0
YIELD STRESS ISO 3506-1-2009 Min 450 Mpa 479-488 4 0
ELONGATION AFTER FRACTURE [0 3506-1-2009 Min 0.4d OK 4 0

ALL TESTS IN ACCORDANCE WITH THE METHODS PRESCRIBED IN THE APPLICABLE
ISO 898/1 SPECIFICATION. WE CERTIFY THAT THIS DAIAIS A TRUE REPRESENTATION OF
INFORMATION PROVIDED BY THE MATERIAL SUPPLIER AND OUR TESTING LABORATORY.
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